
1  SPRING 2024 OPERATOR DIGEST

operator 
profile
Scott Goosen 
CWP CWWP 
City of  
Mission 

P2

Who’s on 
the move
Dean Scovill, 
Engineering 
Project 
Coordinator
 
P10 

Quarterly Magazine of the 
Environmental Operators 
Certification Program–BC/Yukon

SPRING 2024 | NUMBER 160

pLANT 
PROFILE
A Deep Dive Into 
Coquitlam’s Water 
Treatment Facility

    
P7

Collaborative 
Learning
Yukon 
University 
Co-training 
Operators and 
Engineers

   
P12

TOFINO’S NEW WASTEWATER 
TREATMENT FACILITY

 PLANT PROFILE

P4



2  SPRING 2024 OPERATOR DIGEST

How did you become an Operator?  
I began my career in 2008 at the end of 
a weed-whacker working for the City of 
Abbotsford Water Distribution Division. 
8 months later I inadvertently challenged 
the WDI exam instead of the OIT test - I 
passed and the rest is history.  

How long have you been an Operator? 
This will be my 16th year as an operator.  

What are your core functions? 
• Upgrading, replacing, and maintaining 

water and sewer infrastructure
• Developing and administering a water 

quality program 
• Writing standard procedures 
• Administrating for Health and Safety 
• Maintaining pressure reducing 

stations and a small water system  
• Maintaining sewer lift stations and a 

small wastewater system 
• Training other operators 
• Aiding in the planning stage of a new 

water source 
• Implementing a cross-connection 

control program 
What is your typical day?   
The City of Mission receives water from 
the Abbotsford/Mission Water and Sewer 
Commission. Our distribution network 
has various take-off points from the 
transmission mains that provide Mission’s 
drinking water. My day largely deals with 
monitoring, maintaining, and adjusting of 
these take-off points. Mission also pushes 
wastewater towards the Joint Abbotsford 
Mission Environmental System WWTP. I 

am responsible for the lift stations and 
sewer system that pushes Mission’s 
wastewater to Abbotsford. 

What do you most enjoy about the 
work?      
Right now in my career I have a great 
blend of both administrative tasks and 
hands-on problem solving - I’m able to 
keep abreast of what’s going on at the 
executive level, and keep in touch with 
what’s going on in the field. I’m able to be 
a bridge between the needs of each party 
and provide information and resources in 
either direction. The team that I work with 
is exceptional and they really challenge 
me to be a better operator every day.  

What are some challenges you face? 
Aging infrastructure and dated SCADA 
system. Fortunately, the Mission team 
of operators isn’t satisfied with limping 
things along - they’re truly driven to 
improve their environment and make 
things better. I feel like with that attitude, 
no challenge is insurmountable. 

Can you speak of any highlight in the 
past year?     
In 2022, I left an organization that I’d been 
with for nearly 14 years. Leaving any job 
you care about requires courage, but my 
desire to challenge myself was greater 
than my apprehensiveness about leaving. 
My ability as an operator has benefited 
greatly by having worked in more than 
one system, and I look back at that 
decision to move on very positively. In 
2023, I was part of creating a water quality 

operator profile
Scott Goosen
CWP CWWP, City of Mission

‘Operator Profile’ continued on page 9.

The Operator Digest is the official 
magazine of the Environmental 
Operators Certification Program.

Submissions for publication in  
the Digest are welcome.  
Please email them to the EOCP office 
at eocp@eocp.ca

Changes of address, annual dues, 
Continuing Education requirements, 
exam applications, as well as general 
enquiries about the program should 
be addressed to:

Environmental Operators  
Certification Program 
201 – 3833 Henning Drive,  
Burnaby, BC V5C 6N5
PHONE: 604 874 4784
FAX: 604 874 4794
TOLL FREE: 1 866 552 3627
EMAIL: eocp@eocp.ca
WEB: www.eocp.ca
LINKEDIN: EOCPBCY
INSTAGRAM: EOCPBCY

Publications Mail Agreement  
No. 41498030

The Environmental Operators 
Certification Program is a charter 
member of Water Professionals 
International and is a registered society 
with more than 4,500 active members.

Staff
Kalpna Solanki, President and CEO 
ksolanki@eocp.ca
Kim Eames, Director of Operations
keames@eocp.ca
Stephanie Hall, Exam Specialist
shall@eocp.ca
Niamh Thornberry, Administrative
Specialist, nthornberry@eocp.ca
Aron Engelhard, Technical Specialist, 
aengelhard@eocp.ca
Valeria Perez, Marketing Specialist, 
vperez@eocp.ca

Board of Directors
Tara Macrae – Chair
Natasha Cvenkel – Chair-Elect
Chris Kerman – Past-Chair
Mike Firlotte – Treasurer
Rob Birtles – Secretary
Ben Kineshanko – Director
Rob Fleming – Director
Chris Ford – Director
Allison O’Neill – Director
Barnett Stewart – Director



3  SPRING 2024 OPERATOR DIGEST

Message from the Directors and Staff 

It is Spring already, and the EOCP Staff team has been busy 
working on several initiatives: 

1. One of our largest projects is our annual conference.  We 
already have several organizations signed up as sponsors 
and/or exhibitors.  Our conference has been rebranded, 
and the new name for this year is EOtec24.  Registration is 
already open at https://events.myconferencesuite.com/
EOCP2024. Make sure to register while the early-bird rate is 
in effect. 

2. As indicated at our Annual General Meeting in September 
2023, we have increased our focus related to facilities and 
certification, specifically with regard to ensuring that: 

• Facility classifications are valid 

• Facilities have Operators who are certified at the 
classification level of the facility 

3. When we embarked on our updated classification models 
in 2017, population size was decoupled from the points 
structure as it was recognized that population size does 
not necessarily correlate with the complexity of a facility. 
However, in British Columbia, small systems, regardless of 
complexity, are designated as such if serving a population 

of fewer than 500 people. Work is currently under way to 
realign the models to better reflect the complexity of small 
systems.   

4. We continue our work with Operators, utilities, and various 
provincial ministries to establish a process for emergency 
response related to critical water and wastewater 
infrastructure. Updates have already been made to the 
EOCP’s Customer Relationship Manager to allow certified 
Operators to volunteer for an Emergency Response Team, 
and the EOCP is collaborating with the Water Supply 
Association of BC on the development of an Action Plan 
related to Emergency Response for critical water and 
wastewater infrastructure.   

5. For the first time in the EOCP’s 58-year history, we will be 
sending a team to WEFTECH in New Orleans for Operations 
Challenge. A team selection and team training process is 
under development. In 2023, 55 teams from around the 
globe participated, but sadly, there was no team from BC. We 
want to change that! 

We look forward to seeing you at EOtec24 in September – either 
online, or in-person in Vancouver. Make sure to not miss this 
event that is designed for Operators, by Operators! 

message from the directors and staff 
Environmental Operators

Certification Program

Tara Macrae
Board Chair

Kalpna Solanki
President and CEO

https://events.myconferencesuite.com/EOCP2024/
https://events.myconferencesuite.com/EOCP2024/


4  SPRING 2024 OPERATOR DIGEST

As part of a recent board meeting, some 
staff and directors of the EOCP had 
the opportunity to visit the still under 
construction wastewater treatment facility 
in Tofino. 

Outside the facility, it becomes apparent 
that the site needed to be leveled to 
accommodate the buildings. For this, the 
property, which is owned by the District 
of Tofino, had to be drilled and blasted, 
and 12,000m3 of rock were removed. In 
addition, in preparation for the facility, 
the whole electrical grid needed to be 
upgraded to ensure 1,000 kW of power 
would be available solely for the plant as 
well as additional capacity for the future 
growth of the community.   

The tour within the facility started in the 
Headworks Room. Here, two elevated 
trains with 3mm Huber perforated plate 
screens are in place. Each train can screen 
and de-grit 120 L/s of incoming flow. 
Bagger systems will be used to contain 
the screened materials in a bin. Flow will 
then travel to the two Huber Gritwolf 
tanks for grit removal. Augers will be used 
to convey the grits to two more ‘sausage’ 
baggers that will also be collected in 
the bin.  Both process trains are to be 

run simultaneously. To limit the risk of 
corrosion, all the preliminary treatment 
equipment is manufactured from stainless 
steel. Also, within this building is an MCC 
for all the headworks equipment, NaOH 
dosing pumps, wash water pumps, and the 
EQ return flow pumps.  

After preliminary treatment, the 
wastewater will flow to a splitter box. Here, 
flow will be evenly split to a maximum of 
17.5 L/s per bioreactor. All flows above 35 
L/s are diverted from the splitter box to 
a 950m3 EQ tank.  During periods of low 
flow, the stored wastewater in the EQ tank 
will be pumped back at a maximum flow 
rate of 40 L/s to the splitter box to feed the 
bioreactors. Two submersible mixers will 
be used to keep the solids in suspension 
and to prevent septic conditions in the EQ 
tank. The secondary process is designed 
for a maximum flow rate of 75 L/s. This 
is the influent flow combined with flow 
pumped back from the EQ tank. If the 
EQ tank were to fill in a storm event, all 
flows would be directed to the secondary 
process. In general, the seasonal flow 
rates are fairly consistent, but the level 
of solids varies with a heavier load in the 
summer months. Although the community 

By Chris Kerman CWWP AScT PO and Kalpna Solanki CWP CPHI(C) BSc MBA

Simon Kirkland in the MCC Room

Headworks Room with Huber Perforated 
Plate Screens and Huber Gritwolf Tanks

A GAME CHANGER: TOFINO’S NEW 
WASTEWATER TREATMENT FACILITY

 PLANT PROFILE



5  SPRING 2024 OPERATOR DIGEST

Chris, Christine, and Scott are part of the future Operations Team EOCP staff and board on the tour

Air Diffuser inside the Veolia IFAS bioreactor 
tank

has separated storm and sanitary sewers, 
there is a significant problem related to 
I&I. 

There are two Veolia Integrated Fixed 
Film Activated Sludge (IFAS) bioreactor 
tanks as well as two secondary clarifiers 
that each have a single arm scraper with 
a counterweight. The EQ tank, the IFAS 
tanks, and the secondary clarifiers are all 
premanufactured from steel and are glass 
lined. Air in the IFAS tanks will be supplied 
by coarse bubble diffusers – on two duty 
and one standby Atlas Copco blowers.  

Return activated sludge will be pumped 
by two Borger rotary lobe pumps back 
to the IFAS tanks from the bottom of 
the secondary clarifiers. Waste sludge 
is diverted from the RAS line to the FRP 
thickened WAS storage tank. The waste 
flow is controlled by a modulating valve.  
Polymer will be used to help dewater 
the solids, and two GEA centrifuges are 
installed to perform the dewatering. The 
centrate will be returned to the headworks 
by two additional Borger rotary lobe 
pumps, while the dewatered solids will 
be trucked to the landfill for windrow 
composting. 

Activated carbon odour control systems 
are in place to minimize odour complaints.  
The headworks has a dedicated system, as 
does the dewatering building. 

Sodium hydroxide will be dosed in the 
splitter box to add alkalinity to assist the 
nitrification process for ammonia removal 
in the IFAS tanks. 

The effluent from each secondary tank 
will be disinfected by passing through an 
inline Xylem UV system. The disinfected 
effluent will then pass to a holding tank to 
flow to the outfall by gravity. There are two 
KSB effluent disposal pumps that will send 
disinfected effluent to the influent screen 

wash water tank under normal operation.  
This will reduce the demand on Tofino’s 
precious potable water supply. During a 
high flow event, valves will actuate and the 
pumps will force effluent down the marine 
outfall instead of to the wash water tank. 

In case of power outages, there is a 
600-kW diesel generator on-site that has 
enough fuel for 72 hours of operation.

There is a lab next to the admin offices 
and control room. Federal regulatory 
samples will be shipped to an external 
accredited lab.

This will be a Level III wastewater 
treatment facility. The plant will be staffed 
by members of the current utility group 
with the District of Tofino. Bradley Evans 
is the Utility Foreperson and is currently 
certified as a Level III WT and as a Level 
II WD and WWC Operator. Chris Lyons is 
the Water Lead and is triple certified as 
a Level II Operator in WT, WD, and WWC.  
Christine Biegler is the Sanitary Lead and 
is currently certified as a Level II WWT 
Operator. She will be working towards her 
Level III WWT certification to take on the 
Chief Operator role. Scott Kolentsis, Utility 
Operator II, is also triple certified with 
Level II WT, WD, and WWC certifications. 
The final team member is Aaron Hemeon, 
who is working in the Utility Operator I 
position as an OIT. He is currently working 
towards his certification. There is lots to 
learn and the team is up for the challenge. 

The team members have been busy 
getting education and training from 
vendors on their new equipment, all while 
running the water and collection systems. 
An RFP was posted for an external 
consultant to help with commissioning, 
mentoring, training, and to fulfil the 
certification coverage until Christine 
achieves Level II WWT certification.  

There have also been significant upgrades 
to the collection system. Four new lift 
stations are under construction of which 
two will replace old stations as water is 
being discharged via a new outfall. These 
new stations will also have increased 
capacity. Long sections of new HDPE 
forcemains needed to be installed to 
bring the wastewater up to the new 
facility for treatment. This is a big win 
for the community and the local marine 
environment. 

It is expected that the final cost will come 
to $80 million, of which $52 million was 
grant money from the province.

The commissioning stage is scheduled to 
begin in June with the facility starting full 
operation in September 2024.

A special thank you to Simon Kirkland, 
AScT Manger of Infrastructure and Capital 
Projects with the District of Tofino for 
providing the tour.

Join us in welcoming Tofino to the 
wonderful world of wastewater treatment! 



Yukon Water and Wastewater Operator Program
867 668 8792 | ywwop@yukonu.ca | YukonU.ca/ywwop

G
BP

 C
re

at
iv

e

Prepare for certification and continue your education. We offer 
50+ courses with small class sizes designed for small/medium, 

northern and remote water and wastewater systems.

Flexible
Operator training
Online instructor-led or self-paced,
in-person and customized.



7  SPRING 2024 OPERATOR DIGEST

Yukon Water and Wastewater Operator Program
867 668 8792 | ywwop@yukonu.ca | YukonU.ca/ywwop

G
BP

 C
re

at
iv

e

Prepare for certification and continue your education. We offer 
50+ courses with small class sizes designed for small/medium, 

northern and remote water and wastewater systems.

Flexible
Operator training
Online instructor-led or self-paced,
in-person and customized.

By Aron Engelhard BSc 

Enhancing Sustainability and Safety: 
A Deep Dive into Coquitlam’s Water 
Treatment Plant 

A watershed that has been operational for more than 100 years and still provides fantastic water quality for all the residents

Nestled amidst the scenic landscapes of British Columbia, 
Canada, lies the Coquitlam Water Treatment Plant - vital 
infrastructure ensuring the provision of safe and clean drinking 
water to the residents of Coquitlam and surrounding areas. In 
this article, I delve into the intricacies of this essential facility, 